

TEST CERTIFICATE

DATE SUBMITTED: 25-FEBRUARY-2008
DATE ISSUED: 30-FEBRUARY-2008
REPORT NO: 11292-1
COMPANY P/O NUMBER: Not Stated



Testing Services
and Support

CUSTOMER CONTACT NAME: GRAHAM RATCLIFFE
TEL: 01455 633099
FAX: 01455 891099

COMPANY: INFLAMAT
UNIT 7-20 NEWTON ROAD
HARROWBROOK INDUSTRIAL ESTATE
HINKLEY
LEICESTERSHIRE
LE10 3DS



No 2512

CUSTOMER SAMPLE DESCRIPTION

FIBRE COMPOSITION: Flat weave polyester
SAMPLE COLOUR: Bright Green
SAMPLE QUALITY: 630 Cape FR UV
PRODUCT CODE: Inflatat Cape
PIECE CODE: 20081
FABRIC CUSTOMER: Inflatat
FABRIC SUPPLIER: Inflatat

FIRE TEST REQUESTED:

(Confidential Report)

BS 5867: 1980 Part 2 Type B Flammability requirements (fabrics for curtains & drapes) in accordance with BS 5438: 1976 Test Method 2. Flammability of Vertically Orientated Textile Fabrics & Fabric Assemblies Subjected to a Small Igniting Flame

LAUNDERING PROCEDURE:

The sample was water soaked at 40°C in accordance with BS 5651

CONDITIONING PRIOR TO TESTING:

The sample was conditioned immediately prior to testing for @ least 24 h at 60 +/- 5% r h and 20 +/- 5 °C

Authorised signatures:

Signed:

Zeb Alam
Technical Manager